amranas. FCC RF Test Report Report No. : FG471806N

Software Version: 23.06.1602

FR1 N77 MIMO-ANT3

Frequency Stability

B’:tﬁd (iﬁf) Baa\%vzigith Arfen (';/:flg) Modulation RB D?;La;i;)n Verdict | Environment
77 30 20 656000 | 3840.0 | CP-OFDM QPSK | 51@0 0.0064 PASS NV
77 30 20 656000 | 3840.0 | CP-OFDM QPSK | 51@0 0.0066 PASS LV
77 30 20 656000 | 3840.0 | CP-OFDM QPSK | 51@0 0.0055 PASS HV
77 30 20 656000 | 3840.0 | CP-OFDM QPSK | 51@0 0.0054 PASS -30C
77 30 20 656000 | 3840.0 | CP-OFDM QPSK | 51@0 0.0024 PASS -20°C
77 30 20 656000 | 3840.0 | CP-OFDM QPSK | 51@0 0.0047 PASS -10°C
77 30 20 656000 | 3840.0 | CP-OFDM QPSK | 51@0 0.0047 PASS 0C
77 30 20 656000 | 3840.0 | CP-OFDM QPSK | 51@0 0.0057 PASS 10C
77 30 20 656000 | 3840.0 | CP-OFDM QPSK | 51@0 0.0064 PASS 20°C
77 30 20 656000 | 3840.0 | CP-OFDM QPSK | 51@0 0.0028 PASS 30°C
77 30 20 656000 | 3840.0 | CP-OFDM QPSK | 51@0 0.0049 PASS 40C
77 30 20 656000 | 3840.0 | CP-OFDM QPSK | 51@0 0.0060 PASS 50°C
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amranas. FCC RF Test Report Report No. : FG471806N

Peak to Average Ratio

NR SCS Bandwidth Freq . Result Limit .
Band (kHz) (MH2) Arfcn (MHz) Modulation RB (dB) (dB) Verdict
77 30 20 656000 3840.0 | CP-OFDM QPSK 51@0 6.89 13 PASS
N77(20M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH
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amranas. FCC RF Test Report Report No. : FG471806N

Occupied Bandwidth

Band (ﬁﬁf) Ba&ﬁﬁﬁ?m Arfen (';Arﬁg) Modulation RB (?A?—lvzv) 26((13/IBHZB)W
77 30 10 656000 3840.0 CP-OFDM QPSK 24@0 8.6017 9.615
77 30 10 656000 3840.0 CP-OFDM 16 QAM 24@0 8.5612 9.247
77 30 10 656000 3840.0 CP-OFDM 64 QAM 24@0 8.5827 9.626
77 30 10 656000 3840.0 | CP-OFDM 256 QAM 24@0 8.5695 9.506
77 30 15 656000 3840.0 CP-OFDM QPSK 38@0 13.585 14.46
77 30 15 656000 3840.0 CP-OFDM 16 QAM 38@0 13.55 14.59
77 30 15 656000 3840.0 CP-OFDM 64 QAM 38@0 13.59 14.73
77 30 15 656000 3840.0 | CP-OFDM 256 QAM 38@0 13.563 14.78
77 30 20 656000 3840.0 CP-OFDM QPSK 51@0 18.156 19.3
77 30 20 656000 3840.0 CP-OFDM 16 QAM 51@0 18.178 18.88
77 30 20 656000 3840.0 CP-OFDM 64 QAM 51@0 18.224 19.31
77 30 20 656000 3840.0 | CP-OFDM 256 QAM 51@0 18.177 19.26
77 30 30 656000 3840.0 CP-OFDM QPSK 78@0 27.806 29.17
77 30 30 656000 3840.0 CP-OFDM 16 QAM 78@0 27.871 29.27
77 30 30 656000 3840.0 CP-OFDM 64 QAM 78@0 27.811 29.45
77 30 30 656000 3840.0 | CP-OFDM 256 QAM 78@0 27.86 29.63
77 30 40 656000 3840.0 CP-OFDM QPSK 106@0 37.793 39.5
77 30 40 656000 3840.0 CP-OFDM 16 QAM 106@0 37.748 39.53
77 30 40 656000 3840.0 CP-OFDM 64 QAM 106@0 37.735 39.15
77 30 40 656000 3840.0 | CP-OFDM 256 QAM | 106@0 37.861 39.52
77 30 50 656000 3840.0 CP-OFDM QPSK 133@0 47.419 48.92
77 30 50 656000 3840.0 CP-OFDM 16 QAM 133@0 47.395 49.07
77 30 50 656000 3840.0 CP-OFDM 64 QAM 133@0 47.533 49.55
77 30 50 656000 3840.0 | CP-OFDM 256 QAM | 133@0 47.542 49.02
77 30 60 656000 3840.0 CP-OFDM QPSK 162@0 57.622 59.86
77 30 60 656000 3840.0 CP-OFDM 16 QAM 162@0 57.81 59.92
77 30 60 656000 3840.0 CP-OFDM 64 QAM 162@0 57.8 59.68
77 30 60 656000 3840.0 | CP-OFDM 256 QAM | 162@0 57.658 59.86
77 30 70 656000 3840.0 CP-OFDM QPSK 189@0 67.476 69.85
77 30 70 656000 3840.0 CP-OFDM 16 QAM 189@0 67.482 69.83
77 30 70 656000 3840.0 CP-OFDM 64 QAM 189@0 67.401 69.69
77 30 70 656000 3840.0 | CP-OFDM 256 QAM | 189@0 67.46 69.76
77 30 80 656000 3840.0 CP-OFDM QPSK 217@0 77.332 79.91
77 30 80 656000 3840.0 CP-OFDM 16 QAM 217@0 77.498 79.99
77 30 80 656000 3840.0 CP-OFDM 64 QAM 217@0 77.53 79.94
77 30 80 656000 3840.0 | CP-OFDM 256 QAM | 217@0 77.573 79.93
77 30 90 656000 3840.0 CP-OFDM QPSK 245@0 87.405 90.28
77 30 90 656000 3840.0 CP-OFDM 16 QAM 245@0 87.291 90.2
77 30 90 656000 3840.0 CP-OFDM 64 QAM 245@0 87.401 90.2
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Report No. :

FG471806N

77 30 90 656000 3840.0 CP-OFDM 256 QAM | 245@0 87.568 90.44
77 30 100 656000 3840.0 CP-OFDM QPSK 273@0 97.359 100.5
77 30 100 656000 3840.0 CP-OFDM 16 QAM 273@0 97.457 100.8
77 30 100 656000 3840.0 CP-OFDM 64 QAM 273@0 97.612 100.6
77 30 100 656000 3840.0 CP-OFDM 256 QAM | 273@0 97.301 100.7
N77(10M)_CP- N77(10M)_CP-OFDM_16

OFDM_QPSK_Outer_Full_Mid_CH

Center 384000 GHz
BW 100,00 kHz

Tig: Fres Run
Gale. OF

#F Gai Low

vl Offset 11.90 0B
i dBm

Bideo BW 300,00 kHz*

Ref Lyl Offset 11,90 08
Ref Vialue 30.00 dBm

Bideo BW 300,00 kHz*

N77(10M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

Span 20 M|
Sweep 2.53 ms (1001 pts)

Span 20 M|
Sweep 2.53 ms (1001 pts)

QAM_Outer_Full_Mid_CH

[Spectrum Anaiyzer |
(Occupied BY
KEYSIGHT Inout RF

Scale/Div 10.0 B

Center 3.84000 GHz
#Res BWW 100.00 kHz

N77(10M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

Scale/Div 10.0 B

Tig: Fres fum
Galz Of

#5 Gan Low

Rel Lyl Offset 11.90 d8
Ref Value 30.00 dBm

SVideo B 300.00 kHz"

Tig. Froe Run
Gais: OF

¥ Can low  Rad

Rel Lyl Offset 11.90 d8
Ref Value 30.00 dBm

SVideo B 300.00 kHz"

Span 20 WHz|
Sweep 253 ms (1001 pis)

Span 20 WHz|
Sweep 253 ms (1001 pis)
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Report No. : FG471806N

N77(15M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

Asn: 3068

Center 384000 GHz Video BW 470,00 kHz' Span 30 M|
Sweep 1.67 ms (1001 pts)

Oooupied Bandwidh

N77(15M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

Asn: 3068

Center 384000 GHz Video BW 470,00 kHz' Span 30 M|
Sweep 1.67 ms (1001 pts)

N77(15M)_CP-OFDM_16

QAM_Outer_Full_

Aiten. 3068

(Center 3.84000 GHz SVideo B 47000 kHz'
#Res BW 150.00 kHz

Ocaupied Bandwidth

Mid_CH

Span 30 MHz|
Sweep 167 ms (1001 pis)

Total Paver

N77(15M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

Specirum Anaiyzer

Ocaiped W

KEYSIGHT ot R n Aen: 308 Free fn
=

Scale/Div 10.0 B

(Center 3.84000 GHz SVideo B 47000 kHz'
#Res BW 150.00 kHz

Ocaupied Bandwidth

Span 30 MHz|
Sweep 167 ms (1001 pis)

Total Paver

Sporton International Inc. (ShenZhen)
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N77(20M)_CP- N77(20M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Asn: 3068 Aiten. 3068
Gale: OF : 2

Center 384000 GHz Bideo BW 620,00 kHz* Span 40 Mz, Center 3.84000 GHz SVideo B 620,00 kHz' Span 40 MKz|
ms (1001 pisi| #Res BWW 200.00 kHz Sweep 1.27 ms {1001 pis)|

Oooupied Bandwidh Ocaupied Bandwidth
Total Pawer

N77(20M)_CP-OFDM_64 N77(20M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Specirum Anaiyzer
Ocaiped W
Alten: 3068 KEYSIGHT ot R Aen: 308 Free fn
] ey C

Scale/Div 10.0 B

ideo BW 620,00 kHz" Span 40 Mz, [Center 3.84000 GHz SWideo BW 620,00 kHz"
Sweep 1.27 ms (1001 pts) #Res BW 200,00 kHz Sweep 1.27 ms (1001 pis)

Ocaupied Bandwidth
Total Pawer
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amranas. FCC RF Test Report Report No. : FG471806N

N77(30M)_CP- N77(30M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Asn: 3068 Aiten. 3068
Gale: OF : 2

[Center 384000 GHz ideo BW 910,00 kHz" Span 60 MHz, SWideo BW 910.00 kHz" Span 60 MHz|
Sweep 1.00 ms (1001 pts) R 0 Sweep 1,00 ms (1001 pis)

Oooupied Bandwidh
Total Pawer

N77(30M)_CP-OFDM_64 N77(30M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Specirum Anaiyzer
Ocaiped W
Alten: 3068 KEYSIGHT ot R Aen: 308 Free fn
] ey C

Scale/Div 10.0 B

[Center 384000 GHz ideo BW 910,00 kHz" Span 60 MHz, [Center 3.84000 GHz SWideo BW 910.00 kHz" Span 60 MHz|
Sweep 1.00 ms (1001 pts) R 0 Sweep 1,00 ms (1001 pis)

11 M Total Paver
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samranis. FCC RF Test Report
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N77(40M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

Center 384000 GHz #Video BW 13000 MHz"
[#Res BW 430,00 kHz Sweep 1.00 ms (1001 pts)

N77(40M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

#Video BW 1.3000 MHz' Span 81 Mz
Sweep 1.00 ms (1001 pts)

N77(40M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

Spectnum Anaiyzer
(Occupied BY

Aiten. 3068

Scale/Div 10.0 B Ref Value 30.00 dBm

Center 3.84000 GHz #Video BW 1.3000 MHz" Span BO MKz|
#Res BWW 430,00 kHz Sweep 1,00 ms (1001 pis)|

2 Matrics v

Ocaupied Bandwidth
Total Pawer

N77(40M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

Rel Lyl Offset 11.90 d8
Scale/Div 10.0 B Ref Value 30.00 dBm

Center 3.84000 GHz #Video BW 1.3000 MHz" Span BO MKz|
#Res BWW 430,00 kHz Sweep 1,00 ms (1001 pis)|

2

Ocaupied Barx
Total Pawer

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : HBNNMQ2210-D187
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amranas. FCC RF Test Report Report No. : FG471806N

N77(50M)_CP- N77(50M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Spectnum Anaiyzer
(Occupied BY

Aiten. 3068

Scale/Div 10.0 B

Center 384000 GHz #Video BW 16000 MHz" Span 100 MHz| [Center 3.84000 GHz #Video BW 1.6000 MHz" Span 100 MHz]
[#Res BW 510,00 kHz Sweep 1.00 ms (1001 pts) #Res BW 510,00 kHz Sweep 1,00 ms (1001 pis)

2 Matrics v

Ocaupied Bandwidth
Total Pawer

N77(50M)_CP-OFDM_64 N77(50M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Rel Lyl Offset 11.90 d8
Scale/Div 10.0 B Ref Value 30.00 dBm

A

#Video BW 16000 MHz" Span 100 MHz| [Center 3.84000 GHz #Video BW 1.6000 MHz" Span 100 MHz]
Sweep 1.00 ms (1001 pts) #Res BW 510,00 kHz Sweep 1,00 ms (1001 pis)

2

Ocaupied Barx
Total Pawer
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SPORTON LAB.

FCC RF Test Report

Report No. : FG471806N

N77(60M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

#Video BW 20000 MHz" Span 120 MHz|

Sweep 1.00 ms (1001 pts)

N77(60M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

Asn: 3068

#Video BW 20000 MHz"

Span 120 MHz
Sweep 1.00 ms (1001 pts)

N77(60M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

Spectnum Anaiyzer
(Occupied BY

Aiten. 3068

Scale/Div 10.0 B

Ref Value 30.00 dBm

Center 3.84000 GHz
#Res BWW 620,00 kHz

#ideo BW 2.0000 MHz" Span 120 M|
Sweep 1,00 ms (1001 pis)

2 Matrics v

Ocaupied Bandwidth
Total Pawer

N77(60M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

Rel Lyl Offset 11.90 d8

Scale/Div 10.0 B Ref Value 30.00 dBm

Center 3.84000 GHz
#Res BWW 620,00 kHz

#ideo BW 2.0000 MHz" Span 120 M|
Sweep 1,00 ms (1001 pis)

2

Ocaupied Barx
Total Pawer

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589
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amranas. FCC RF Test Report Report No. : FG471806N

N77(70M)_CP- N77(70M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Spectnum Anaiyzer
(Occupied BY

Aiten. 3068

Scale/Div 10.0 B Ref Value 30.00 dBm

T

Center 384000 GHz #Video BW 2.4000 MHz" Span 140 MHz| [Center 3.84000 GHz #ideo BW 2.4000 MHz" Span 140 MHz]
[#Res BW 750,00 kHz Sweep 1.00 ms (1001 pts) #Res BW 750,00 kHz Sweep 1,00 ms (1001 pis)

2 Matrics v

Ocaupied Bandwidth
Total Pawer

N77(70M)_CP-OFDM_64 N77(70M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Rel Lyl Offset 11.90 d8
Scale/Div 10.0 B Ref Value 30.00 dBm

#Video BW 2.4000 MHz" Span 140 MHz| #ideo BW 2.4000 MHz" Span 140 MHz]
Sweep 1.00 ms (1001 pts) R 0 Sweep 1,00 ms (1001 pis)

Total Paver
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N77(80M)_CP- N77(80M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Spectnum Anaiyzer
(Occupied BY

Aiten. 3068

Ref Value 30.00 dBm Scale/Div 10.0 B Ref Value 30.00 dBm

Harbartiety

#Video BW 2.7000 MHz" Span 160 MHz| 0 #ideo BW 2.7000 MHz" Span 160 MHz]
Sweep 1.00 ms (1001 pts) R Sweep 1,00 ms (1001 pis)

Total Paver

N77(80M)_CP-OFDM_64 N77(80M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Rel Lyl Offset 11.90 d8
Scale/Div 10.0 B ) Ref Value 30.00 dBm

#Video BW 2.7000 MHz" Span 160 MHz| #ideo BW 2.7000 MHz" Span 160 MHz]
Sweep 1.00 ms (1001 pts) R Sweep 1,00 ms (1001 pis)

Total Paver
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N77(90M)_CP- N77(90M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Spectnum Anaiyzer
(Occupied BY

Aiten. 3068

Ref Vialue 30.00 dBm Scale/Div 10.0 B Ref Value 30.00 dBm

g

Center 384000 GHz #Video BW 3.0000 MHz" Span 180 MHz| [Center 3.84000 GHz #Video BW 3.0000 MHz" Span 180 M)
[#Res BW 910,00 kHz Sweep 1.00 ms (1001 pts) #Res BW 910,00 kHz Sweep 1,00 ms (1001 pis)

2 Matrics v

Ocaupied Bandwidth
Total Pawer 288.dBm

N77(90M)_CP-OFDM_64 N77(90M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Rel Lyl Offset 11.90 d8
Scale/Div 10.0 B ) Ref Value 30.00 dBm

#Video BW 3,000 MHz"

Spar | #Video BW 3.0000 MHz" Span 180 M)
Sweep 1.00 ms ) R Sweep 1,00 ms (1001 pis)

Total Paver
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[Center 3.8400 GHz
4Res B 1.0000 MHz

Oooupied Bandwidh

N77(100M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

Asn: 3068

#Video BW 3.0000 MHz" Span 200 MHz|
Sweep 1.00 ms (1001 pts)

N77(100M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

e

[Center 3.8400 GHz
4Res B 1.0000 MHz

Oooupied Bandwidh

Asn: 3068

#Video BW 3.0000 MHz" Span 200 MHz|
Sweep 1.00 ms (1001 pts)

(Center 3.8400 GHz
#Res BWW 1.0000 MKz

Ocaupied Bandwidth
W

Specirum Anlyzer

(Oczupied W

KEYSIGHT ot oF
-

Scale/Div 10.0 B

(Center 3.8400 GHz
#Res BWW 1.0000 MKz

N77(100M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

Aiten. 3068

#Video BW 3.0000 MHz" Span 200 M)
Sweep 1,00 ms (1001 pis)

Total Paver

N77(100M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

Aiten. 3068 Freg Run

#Video BW 3.0000 MHz" Span 200 M)
Sweep 1,00 ms (1001 pis)

Ocaupied Bandwidth

Total Paver

Sporton International Inc. (ShenZhen)

TEL : +86-755-8637-9589
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amranas. FCC RF Test Report Report No. : FG471806N

Conducted Spurious Emissions

B’:ﬁd (icH:f) Ba(r;\ﬁ'\;vzi;jth Arfen (';Arﬁg) Modulation RB Result Verdict
77 30 10 647000 3705.0 CP-OFDM QPSK 1@0 see graph -
77 30 10 647000 3705.0 CP-OFDM QPSK 1@0 see graph PASS
77 30 10 647000 3705.0 CP-OFDM QPSK 1@0 see graph PASS
77 30 10 656000 3840.0 CP-OFDM QPSK 1@0 see graph -
77 30 10 656000 3840.0 CP-OFDM QPSK 1@0 see graph PASS
77 30 10 656000 3840.0 CP-OFDM QPSK 1@0 see graph PASS
77 30 10 665000 3975.0 CP-OFDM QPSK 1@0 see graph -
77 30 10 665000 3975.0 CP-OFDM QPSK 1@0 see graph PASS
77 30 10 665000 3975.0 CP-OFDM QPSK 1@0 see graph PASS
77 30 50 648334 3725.01 | CP-OFDM QPSK 1@0 see graph ---
77 30 50 648334 3725.01 | CP-OFDM QPSK 1@0 see graph PASS
77 30 50 648334 3725.01 | CP-OFDM QPSK 1@0 see graph PASS
77 30 50 656000 3840.0 CP-OFDM QPSK 1@0 see graph -
77 30 50 656000 3840.0 CP-OFDM QPSK 1@0 see graph PASS
77 30 50 656000 3840.0 CP-OFDM QPSK 1@0 see graph PASS
77 30 50 663666 3954.99 | CP-OFDM QPSK 1@0 see graph -—-
77 30 50 663666 3954.99 | CP-OFDM QPSK 1@0 see graph PASS
77 30 50 663666 3954.99 | CP-OFDM QPSK 1@0 see graph PASS
77 30 100 650000 3750.0 CP-OFDM QPSK 1@0 see graph -—-
77 30 100 650000 3750.0 CP-OFDM QPSK 1@0 see graph PASS
77 30 100 650000 3750.0 CP-OFDM QPSK 1@0 see graph PASS
77 30 100 656000 3840.0 CP-OFDM QPSK 1@0 see graph ---
77 30 100 656000 3840.0 CP-OFDM QPSK 1@0 see graph PASS
77 30 100 656000 3840.0 CP-OFDM QPSK 1@0 see graph PASS
77 30 100 662000 3930.0 CP-OFDM QPSK 1@0 see graph ---
77 30 100 662000 3930.0 CP-OFDM QPSK 1@0 see graph PASS
77 30 100 662000 3930.0 CP-OFDM QPSK 1@0 see graph PASS
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N77(10M)_CP-

OFDM_QPSK_Edge 1RB_Left Low CH

[Spectum anayzer 1

[Swept A

KEYSIGHT ot Povee (RS
RT - oD O o 0

168008
dBm

Ref Level 30.00

start 30 MHz

N77(10M)_CP-

OFDM_QPSK_Edge_1RB_Left_Mid_CH

[spectrum Anayzer 1
[Swept sA

KEYSIGHT Input
RT o

Video BW 3.0 MHz"

Function Function Width
dBm
G103

N77(10M)_CP-

OFDM_QPSK_Edge 1RB_Left Low CH

Scale/Div 10 dB

Mode Trace Scake
i

= Power (RMS)
100100
Rin

Video BW 3.0 MHZ' Stop 30.600 GHz)
Swesp 347 ms (40001 ps)]

¥ Function
AT dBm

N77(10M)_CP-

OFDM_QPSK_Edge_1RB_Left_Mid_CH

Specirum Anaiyzer 1
Swept SA
KEYSIGHT ot iF

= Power (WS
o -

Tg: Free Run

Video BW 3.0 MHZ'

Y Function Functian Width Function Vaue
5345 dBm

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : HBNNMQ2210-D187
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Conducted Band Edge

B’:ﬁd (icH:f) Ba(r;\ﬁ'\;vzi;jth Arfcn (';Arﬁg) Modulation RB Result Verdict
77 30 10 647000 3705.0 CP-OFDM QPSK 1@0 see graph PASS
77 30 10 647000 3705.0 CP-OFDM QPSK 24@0 see graph PASS
77 30 10 665000 3975.0 | CP-OFDM QPSK 1@23 see graph PASS
77 30 10 665000 3975.0 | CP-OFDM QPSK 24@0 see graph PASS
77 30 50 648334 3725.01 | CP-OFDM QPSK 1@0 see graph PASS
77 30 50 648334 3725.01 | CP-OFDM QPSK | 133@0 | see graph PASS
77 30 50 663666 3954.99 | CP-OFDM QPSK | 1@132 | see graph PASS
77 30 50 663666 3954.99 | CP-OFDM QPSK | 133@0 | see graph PASS
77 30 100 650000 3750.0 | CP-OFDM QPSK 1@0 see graph PASS
77 30 100 650000 3750.0 | CP-OFDM QPSK | 273@0 | see graph PASS
77 30 100 662000 3930.0 | CP-OFDM QPSK | 1@272 | see graph PASS
77 30 100 662000 3930.0 | CP-OFDM QPSK | 273@0 | see graph PASS
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Appendix B. Test Results of Radiated Test

Radiated Spurious Emission

Test Engineer :

Zhaohui Liang

Temperature :

22~

25°C

Relative Humidity :

48~

52%

RSE pre-scanned harmonic for different antennas, choose the worst antenna perform final test and

record in the report.

N77 SA/NR 100MHz / QPSK(ANT3)

Frequency| EIRP Limit Qvgr SPA S.C. TX Cable [TX Am.ennaPolarization
Channel (MHz) (dBm) | (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
7582.36 | -50.24 -13 -37.24 -58.55 -53.54 8.30 11.60 H
11373.54| -51.50 -13 -38.50 -65.84 -53.02 10.48 12.00 H
Middle 15164.72| -51.98 -13 -38.98 -70.07 -53.68 11.80 13.50 H
7582.36 | -40.87 -13 -27.87 -49.18 -44.17 8.30 11.60 \%
11373.54| -30.60 -13 -17.60 -49.02 -32.12 10.48 12.00 \%
15164.72| -52.12 -13 -39.12 -70.20 -53.82 11.80 13.50 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
EN-DC_30A_n77A/LTE 10MHz + NR 100MHz / QPSK (ANTO0+3)
. Over SPA S.G. TX Cable [TX Antenna| .
Channel Frf&?_?zn;y (E:;T) (:Iglr:) Limit Reading Power loss Gain POI?S/Z\Z“M
(dB) (dBm) (dBm) (dB) (dBi)
7582.36 | -56.49 -13 -43.49 -63.08 -59.79 8.30 11.60 H
11373.54| -55.49 -13 -42.49 -69.38 -57.01 10.48 12.00 H
NR n77 [15164.72| -53.11 -13 -40.11 -70.89 -54.81 11.80 13.50 H
Middle 7582.36 | -60.22 -13 -47.22 -66.81 -63.52 8.30 11.60 V
11373.54| -45.13 -13 -32.13 -63.1 -46.65 10.48 12.00 \%
15164.72| -53.14 -13 -40.14 -70.91 -54.84 11.80 13.50 V
4611.00 | -55.99 -40 -15.99 -60.94 -62.24 6.45 12.70 H
6916.50 | -59.31 -40 -19.31 -64.73 -62.71 8.40 11.80 H
9222.00 | -60.85 -40 -20.85 -69.14 -63.20 9.65 12.00 H
B;:;O 11527.50| -54.76 | -40 | -14.76 | -68.84 | -55.84 | 11.12 | 1220 H
Middle 4611.00 | -52.07 -40 -12.07 -57.15 -58.32 6.45 12.70 \%
6916.50 | -58.66 -40 -18.66 -65.18 -62.06 8.40 11.80 \%
9222.00 | -54.62 -40 -14.62 -65.14 -56.97 9.65 12.00 \%
11527.50| -43.06 -40 -3.06 -59.82 -44.14 11.12 12.20 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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n77 UL MIMO / NR 100+100MHz / QPSK(ANTO0+3)

Frequency| EIRP Limit Qvgr SP/?\ S.C. TX Cable [TX Am.ennaPolarization
Channel (MHz) (dBm) | (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
7582.36 | -56.64 -13 -43.64 -63.23 -59.94 8.30 11.60 H
11373.54| -55.12 -13 -42.12 -69.01 -56.64 10.48 12.00 H
Middle 15164.72| -52.14 -13 -39.14 -69.92 -53.84 11.80 13.50 H
7582.36 | -51.66 -13 -38.66 -58.25 -54.96 8.30 11.60 V
11373.54| -48.46 -13 -35.46 -66.43 -49.98 10.48 12.00 V
15164.72| -52.51 -13 -39.51 -70.28 -54.21 11.80 13.50 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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